
金 輪 牌 工 業 用 縫 紉 機 
G O L D E N  W H E E L  I N D U S T R I A L  S E W I N G  M A C H I N E 

零件分解圖
PARTS BOOK 

MODEL CS-8165S/8165/8175 

啟 翔 股 份 有 限 公 司 

CHEE SIANG INDUSTRIAL CO., LTD. 

 NO：81650003 

2016.02.04

GOLDEN WHEEL



 1

MODEL：CS-8165S/8165/8175 
 索  引 INDEX PAGE 

A、 外觀零件（一）--------- MISCELLANEOUS COVERS（1）------------------------------- 2-3 

B、 外觀零件（二）--------- MISCELLANEOUS COVERS（2）------------------------------- 4-5 

C、 上軸機構 -------------- MAIN SHAFT COMPONENTS ---------------------------------- 6-7 

D、 天秤機構 -------------- THREAD TAKE-UP LEVER COMPONENTS ------------------------ 8-9 

E、 針棒機構 -------------- NEEDLE BAR COMPONENTS ---------------------------------- 10-11 

F、 針棒搖擺機構 ---------- NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS --------- 12-13 

G、 選針機構 -------------- NEEDLE BAR FLIP-UP MECHANISM COMPONENTS ---------------- 14-15 

H、 押腳，腳弓機構 -------- PRESSURE BAR & KNEE LIFTER COMPONENTS ------------------ 16-17 

I、 縫目調整機構 ---------- FEED ADJUSTMENT MECHANISM COMPONENTS ------------------- 18-19 

J、 下部送料機構 ---------- LOWER FEED MECHANISM COMPONENTS ------------------------ 20-21 

K、 釜軸座機構 ------------ HOOK SADDLE MECHANISM COMPONENTS ----------------------- 22-23 

L、 下軸機構 -------------- LOWER SHAFT MECHANISM COMPONENTS ----------------------- 24-25 

M、 縫線壓力調節機構 ------ UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS ---- 26-27 

N、 油潤滑機構（一）------- OIL LUBRICATION MECHANISM COMPONENTS（1） -------------- 28-29 

O、 油潤滑機構（二）------- OIL LUBRICATION MECHANISM COMPONENTS（2） -------------- 30-31 

P、 附件 ------------------ ACCESSORIES -------------------------------------------- 32-35 

Q、 針位圖號詳表 ---------- GAUGE PARTS LIST --------------------------------------- 36 

R、 零件號碼與頁數對照表 -- NUMERICAL PARES LIST ----------------------------------- 37-40 

GOLDEN WHEEL



GOLDEN WHEEL



 3

A、CS-8165S/8165/8175   外觀零件（一）  MISCELLANEOUS COVERS（1） 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162111300  油蓋 --------- RUBBER PLUG ---------------------- 2 2 2  WARN000108-A  銘牌 ----- NAMEPLATE ------------ 1 1 1 

7162112600  天秤蓋 ------- THREAD TAKE-UP LEVER COVER ------- 1 1 1  WARN000310  銘牌 ----- NAMEPLATE ------------ 1 1 1 

7162119600  線掛 --------- THREAD GUIDE --------------------- 1 1 1  WA059010  墊圈 ----- WASHER --------------- 1 1 1 

7162119705  線掛組 ------- THREAD GUIDE ASM ----------------- 1 1 1  XB308006  油棉 ----- FELT ----------------- 1 1 1 

7162119800  油棉固定板 --- GUIDE PLATE ---------------------- 1 1 1  Y7150-0A  護目鏡組 - GOGGLES -------------- 1 1 1 

7162311800  線掛押板 ----- THREAD GUIDE PLATE --------------- 1 1 1  ZMB05004C  螺絲 ----- SCREW M5-0.8x10 ------ 1 1 1 

7162312000  線掛 --------- THREAD GUIDE --------------------- 1 1 1  ZSA13002  螺絲 ----- SCREW 13/64-32x4.2 --- 1 1 1 

7162354800  防油板 ------- OIL GUARD PLATE ------------------ 1 1 1  ZSB06006  螺絲 ----- SCREW 3/32-56x2.3 ---- 2 2 2 

7165111000  面板 --------- FACE PLATE ----------------------- 1 1 1  ZSB09009  螺絲 ----- SCREW 9/64-40x6.5 ---- 1 1 1 

7165119700  線掛 --------- THREAD GUIDE --------------------- 1 1 1  ZSB09017  螺絲 ----- SCREW 9/64-40x8 ------ 1 1 1 

8165111200  套管 --------- BUSHING -------------------------- 1 1 1  ZSB09023  螺絲 ----- SCREW 9/64-40x7 ------ 1 1 1 

8165114800  面板 --------- FACE PLATE ----------------------- 1 1 1  ZSB09039  螺絲 ----- SCREW 9/64-40x6 ------ 1 1 1 

8165141200  護手環 ------- RING ----------------------------- 1 1 1  ZSB11017  螺絲 ----- SCREW 11/64-40x12 ---- 1 1 1 

8165T-001  銘牌 --------- NAMEPLATE ------------------------ 1 1 1  ZSB11029  螺絲 ----- SCREW 11/64-40x7 ----- 1 1 1 

8165T-003  銘牌 --------- NAMEPLATE ------------------------ 1 1 1  ZSB11057  螺絲 ----- SCREW 11/64-40x26 ---- 1 1 1 

8175T-001  銘牌 --------- NAMEPLATE ------------------------ 1 1 1  ZSB11151  螺絲 ----- SCREW 11/64-40x26 ---- 2 2 2 

A1013-1A  油蓋 --------- RUBBER PLUG ---------------------- 1 1 1  ZSC09008  螺絲 ----- SCREW 9/64-40x5 ------ 2 2 2 

A1019-0A  鉚釘 --------- RIVET ---------------------------- 2 2 2  ZSC09009  螺絲 ----- SCREW 9/64-40x6.5 ---- 1 1 1 

C1041-0A  線軸彈簧調整器 STOPPER -------------------------- 1 1 1  ZSC09021  螺絲 ----- SCREW 9/64-40x13 ----- 2 2 2 

EJ1017-0A  螺帽板 ------- SPARSER -------------------------- 1 1 1  ZSC11002  螺絲 ----- SCREW 11/64-40x8.5 --- 1 1 1 

EJ4082-0A  角板 --------- SLIDE PLATE ---------------------- 1 1 1         

EJ4086-2A  蓋 ----------- COVER ---------------------------- 1 1 1         

EJ6049-0A  銷 ----------- PIN ------------------------------ 1 1 1         

SEN1150300  油蓋 --------- RUBBER PLUG ---------------------- 1 1 1         

               

               

               GOLDEN WHEEL



GOLDEN WHEEL



 5

B、CS-8165S/8165/8175   外觀零件（二）  MISCELLANEOUS COVERS（2） 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 備註 

Part  No    Remarks 
6220118100  油蓋 ------------------ RUBBER PLUG -------------------------------- 2 2 2  
7162101301  油蓋 ------------------ RUBBER PLUG -------------------------------- 1 1 1  
7162111100  橫蓋 ------------------ SIDE COVER --------------------------------- 1 1 1  
7162111101  防油墊片 -------------- OIL STOPPER PLATE -------------------------- 1 1 1  
7162111200  橫蓋 ------------------ ARM SIDE COVER ----------------------------- 1 1 1  
7162111201  防油墊片 -------------- OIL STOPPER PLATE -------------------------- 1 1 1  
7162354500  油管支持環 ------------ SPRING FLANGE ------------------------------ 1 1 1  
7165351901  蓋板 ------------------ COVER -------------------------------------- 1 1 1  
7165351902  墊片 ------------------ OIL STOPPER PLATE -------------------------- 1 1 1  
7165351903  防油套 ---------------- OIL STOPPER BUSHING ------------------------ 1 1 1  
A1013-0A  油蓋 ------------------ RUBBER PLUG -------------------------------- 1 1 1  
A1013-1A  油蓋 ------------------ RUBBER PLUG -------------------------------- 3 3 3  
A1077-0A  油蓋 ------------------ RUBBER PLUG -------------------------------- 2 2 2  
C1051-0A  線掛 ------------------ THREAD GUIDE ------------------------------- 2 2 2  
EJ4175-0A  油管支持環 ------------ SPRING FLANGE ------------------------------ 1 1 1  
EJ4365-2A  固定架 ---------------- BRACKET ------------------------------------ 1 1 1  
J1077-0A  油蓋 ------------------ RUBBER PLUG -------------------------------- 1 1 1  
ZMB06002  螺絲 ------------------ SCREW M6-1.0x10 ---------------------------- 1 1 1  
ZSB11029  螺絲 ------------------ SCREW 11/64-40x7 --------------------------- 14 14 14  
ZSJ09002  螺絲 ------------------ SCREW 9/64-40x6 ---------------------------- 6 6 6  
ZSL15001  螺帽 ------------------ NUT 15/64-28 ------------------------------- 2 2 2  
        
        
        
        
        
        
        
        
        
        
        
        

GOLDEN WHEEL



GOLDEN WHEEL



 7

C、CS-8165S/8165/8175   上軸機構   MAIN SHAFT COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
51503543T0  套管 -------- BUSHING -------------------------- 1 1 1  XB116003  油棉 ------ FELT ------------------ 1 1 1 

6120354200  調節銷 ------ PIN ------------------------------ 1 1 1  ZSA11007  螺絲 ------ SCREW 11/64-40x8 ------ 2 2 2 

6120359400  作動銷 ------ PLUNGER -------------------------- 1 1 1  ZSA15006  螺絲 ------ SCREW 15/64-28x16 ----- 1 1 1 

6120359500  彈簧 -------- SPRING --------------------------- 1 1 1  ZSA15021  螺絲 ------ SCREW 15/64-28x4.5 ---- 1 1 1 

6220354000  接頭 -------- CONNECTING SCREW ----------------- 3 3 3  ZSA15044  螺絲 ------ SCREW 15/64-28x13 ----- 1 1 1 

7162120301  上軸套管 ---- MAIN SHAFT BUSHING --------------- 1 1 1  ZSA16010  螺絲 ------ SCREW 1/4-40x4.5 ------ 1 1 1 

7162120306  上軸套管組 -- MAIN SHAFT BUSHING ASM ----------- 1 1 1  ZSA16025  螺絲 ------ SCREW 1/4-40x6 -------- 1 1 1 

7162122300  手輪 -------- HAND WHEEL ----------------------- 1 1 1  ZSB08010  螺絲 ------ SCREW 1/8-44x4.6 ------ 1 1 1 

7162130800  齒型皮帶輪 -- BELT PULLEY ---------------------- 1 1 0  ZSB15004  螺絲 ------ SCREW 15/64-28x10.5 --- 1 1 1 

7162130900  齒型皮帶輪 -- BELT PULLEY ---------------------- 1 1 0  ZSB15006  螺絲 ------ SCREW 15/64-28×8.5 ---- 2  2 1 

7162130902  齒型皮帶輪 -- BELT PULLEY ---------------------- 0 0 1  ZSB15025  螺絲 ------ SCREW 15/64-28×12 ----- 2 2 2 

7162131000  齒型皮帶輪 -- BELT PULLEY ---------------------- 1 1 0  ZSB15038  螺絲 ------ SCREW 15/64-28x11.5 --- 1 1 1 

7162358000  偏心輪凸輪 -- OIL PUMP SHAFT ------------------- 1 1 1  ZSB18002  螺絲 ------ SCREW 9/32-28x13 ------ 1 1 1 

7162359300  彈簧押板 ---- PLUNGER THRUST PLATE ------------- 1 1 1  ZSB18009  螺絲 ------ SCREW 9/32-28x9.8 ----- 1 1 1 

7165120101  上軸 -------- MAIN SHAFT ----------------------- 1 1 1         

7165120300  墊圈 -------- WASHER --------------------------- 1 1 1         

7165120801  凸輪 -------- COUNTERWEIGHT -------------------- 1 1 1         

B1321-0A  齒輪邊環 ---- SPRING FLANGE -------------------- 3 3 3         

BB6202ZZ-A  軸承 -------- BALL BEARING --------------------- 1 1 1         

BB6202ZZNR-A  軸承 -------- BALL BEARING --------------------- 1 1 1         

BB6204ZZNR  軸承 -------- BALL BEARING --------------------- 1 1 1         

EJ1103-0A  套管 -------- BUSHING -------------------------- 1 1 1         

EJ1320-0A  齒型皮帶輪 -- BELT PULLEY ---------------------- 0 0 1         

EJ1322-0B  齒型皮帶輪 -- BELT PULLEY ---------------------- 0 0 1         

OPP00350  O 型環 ------ O-RING --------------------------- 1 1 1         

OPP00600  O 型環 ------ O-RING --------------------------- 1 1 1         

               

               

GOLDEN WHEEL



GOLDEN WHEEL



 9

D、CS-8165S/8165/8175   天秤機構   THREAD TAKE-UP LEVER COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 備註 

Part  No    Remarks 
6220354000  油管接頭 -------------- OIL PIPE JOINT ----------------------------- 1 1 1  
7162190101  天秤 ------------------ THREAD TAKE-UP LEVER ----------------------- 0 1 0  
7162190104  天秤組 ---------------- THREAD TAKE-UP LEVER COM. ------------------ 0 1 0  
71621901S0  天秤 ------------------ THREAD TAKE-UP LEVER ----------------------- 1 0 0  
71621901S4  天秤組 ---------------- THREAD TAKE-UP LEVER COM. ------------------ 1 0 0  
7162190800Q  天秤滑塊 -------------- THREAD TAKE-UP SLIDE BROCK ----------------- 1 1 1  
7162190804  天秤滑塊組 ------------ THREAD TAKE-UP SLIDE BROCK COM. ------------ 1 1 0  
7162190900  推塞 ------------------ PUSHER ------------------------------------- 1 1 1  
7162352800  彈簧 ------------------ SPRING ------------------------------------- 1 1 1  
7165110701Q  針棒連接軸 ------------ NEEDLE BAR CRANK SHAFT --------------------- 1 1 1  
7165121000  針棒連接桿 ------------ NEEDLE BAR CRANK ROD ----------------------- 1 1 1  
7165192100Q  天秤固定銷 ------------ THREAD TAKE –UP LEVER PIN ----------------- 1 1 1  
7172190800Q  天秤滑塊 -------------- THREAD TAKE-UP SLIDE BROCK ----------------- 1 1 1  
7175190101  天秤 ------------------ THREAD TAKE-UP LEVER ----------------------- 0 0 1  
7175190104  天秤組 ---------------- THREAD TAKE-UP LEVER COM. ------------------ 0 0 1  
D1082-0A  針棒滑塊 -------------- NEEDLE BAR SLIDE BLOCK --------------------- 0 0 1  
EP4289-0A  鋁塞 ------------------ PUSHER ------------------------------------- 2 2 2  
XA300026  油線 ------------------ OIL WICK ----------------------------------- 1 1 1  
XA300042  油線 ------------------ OIL WICK ----------------------------------- 1 1 1  
XA300065  油線 ------------------ OIL WICK ----------------------------------- 1 1 1  
ZSB11016  螺絲 ------------------ SCREW 11/64-40x6.5 ------------------------- 1 1 1  
ZSB15025  螺絲 ------------------ SCREW 15/64-28x12 -------------------------- 3 3 3  
        
        
        
        
        
        
        
        
        
        

GOLDEN WHEEL



GOLDEN WHEEL



 11

E、CS-8165S/8165/8175   針棒機構   NEEDLE BAR COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7165140100  針棒(右) ------- NEEDLE BAR RIGHT --------------- 1 1 1  XA300030  油線 ------ OIL WICK -------------- 1 1 1 

7165140105  針棒(右)組 ----- NEEDLE BAR RIGHT ASM.----------- 1 1 1  YA015057  銷 -------- PIN ------------------- 2 2 2 

7165140300  針棒(左) ------- NEEDLE BAR LEFT ---------------- 1 1 1  YA015067  銷 -------- PIN ------------------- 1 1 1 

7165140305  針棒(左)組 ----- NEEDLE BAR LEFT ASM.------------ 1 1 1  YA020177  銷 -------- PIN ------------------- 2 2 2 

7165140700  定環 ----------- WASHER ------------------------- 2 2 2  ZMB03025  螺絲 ------ SCREW M3-0.5x6 -------- 2 2 2 

D1074-0D  針棒鉗 --------- NEEDLE BAR CONNECTION ---------- 1 1 1  ZSA08002  螺絲 ------ SCREW 1/8-40x4 -------- 2 2 2 

D1086-0A  針棒離合器槓桿 - PÂTÉ --------------------------- 1 1 1  ZSA20005  螺絲 ------ SCREW 5/16-28x6 ------- 2 2 2 

D1660-0B  離合器組 ------- CLUTCH ------------------------- 1 1 1  ZSA20006  螺絲 ------ SCREW 5/16-56x3.3 ----- 1 1 1 

D1661-0A  頂出銷蓋板 ----- RELEASE PIN COVER -------------- 1 1 1  ZSB06002  螺絲 ------ SCREW 3/32-56x2.5 ----- 2 2 2 

D1662-1A  離合器頂出銷 --- RELEASE PIN -------------------- 1 1 1  ZSB06008  螺絲 ------ SCREW 5/16-28x10 ------ 2 2 2 

D1663-0A  彈簧 ----------- SPRING ------------------------- 1 1 1  ZSB08034  螺絲 ------ SCREW 1/8-40x5.7 ------ 2 2 2 

D1664-0A  彈簧座 --------- SPRING HOLDER ------------------ 1 1 1  ZSB08044  螺絲 ------ SCREW 1/8-40x6 -------- 2 2 2 

D1665-0A  送針離合器 ----- CLUTCH ------------------------- 2 2 2         

D1666-0A  離合器槓桿 ----- CLUTCH LEVER ------------------- 2 2 2         

D1667-0A  彈簧 ----------- SPRING ------------------------- 2 2 2         

D1668-0B  離合器固定塊(左) CLUTCH STOPPER（LEFT）---------- 1 1 1         

D1669-0B  離合器固定塊(右) CLUTCH STOPPER（RIGHT）--------- 1 1 1         

D1670-0A  彈簧 ----------- SPRING ------------------------- 2 2 2         

INDPx5-11  針 ------------- NEEDLE DPx5-11 ----------------- 2 0 0         

INDPx5-14  針 ------------- NEEDLE DPx5-14 ----------------- 2 2 0         

INDPx5-18  針 ------------- NEEDLE DPx5-16 ----------------- 0 0 2         

               

               

               

               

               

               

               

GOLDEN WHEEL



GOLDEN WHEEL



 13 

F、CS-8165S/8165/8175   針棒搖擺機構   NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162271100  連接桿 --------- CONNECTING ROD ----------------- 1 1 1  ZSA15016  螺絲 ------ SCREW 15/64-28x7 ------ 1 1 1 

7165140500  油封 ----------- OIL GUARD ---------------------- 1 1 1  ZSA15020  螺絲 ------ SCREW 15/64-28x11 ----- 1 1 1 

7165140600-B 套管 ----------- BUSHING ------------------------ 2 2 2  ZSB08022  螺絲 ------ SCREW 1/8-40x4.8 ------ 1 1 1 

7165270200  擺動臂軸 ------- NEEDLE BAR VIBRATING SHAFT ----- 1 1 1  ZSB08090  螺絲 ------ SCREW 1/8-40x3.5 ------ 2 2 2 

7165270300  擺動臂軸套管 --- NEEDLE BAR VIBRATING SHAFT BUSHING 1 1 1  ZSB09018  螺絲 ------ SCREW 9/64-40x6.5 ----- 1 1 1 

7165271000  連接桿 --------- CONNECTING ROD ----------------- 1 1 1  ZSB09025  螺絲 ------ SCREW 9/64-40x5 ------- 2 2 2 

7165271501  定環 ----------- THRUST COLLAR ------------------ 1 1 1  ZSB16004  螺絲 ------ SCREW 1/4-24x16 ------- 1 1 1 

C1081-0A  針棒連結器滑板 - SPACER ------------------------- 2 2 2  ZSC05003  螺絲 ------ SCREW No.2-56UNx4.8 --- 4 4 4 

C1337-0A  螺絲 ----------- HINGE SCREW -------------------- 1 1 1  ZSH16005  螺絲 ------ SCREW 1/4-40x4.5 ------ 2 2 2 

C1341-0A  擺動臂軸套管 --- NEEDLE BAR VIBRATING SHAFT BUSHING 1 1 1  ZSL20002  螺帽 ------ NUT 5/16-24 ----------- 1 1 1 

D1083-0B  針棒定位塊 ----- NEEDLE BAR ROTARY STOPPER ------ 2 2 2         

D1084-0A  針棒定位銷 ----- NEEDLE BAR STOPPER ------------- 2 2 2         

D1085-0A  彈簧 ----------- SPRING ------------------------- 2 2 2         

D1092-0A  滑動塊固定板 --- SLIDE BLOCK GUIDE PLATE -------- 1 1 1         

D1375-0A  彈簧固定板 ----- SPRING LID --------------------- 1 1 1         

D1375-1B  彈簧固定板 ----- SPRING LID --------------------- 1 1 1         

EJ4171-0A  油線支持片 ----- FELT HOLDER -------------------- 1 1 1         

WB031001  彈簧墊圈 ------- SPRING LOCK WASHERS ------------ 1 1 1         

XB106002  油棉 ----------- FELT --------------------------- 1 1 1         

XB315001  油棉 ----------- FELT --------------------------- 1 1 1         

XP300070  油管 ----------- OIL PIPE ----------------------- 1 1 1         

Y1090-4B  針柱台 --------- NEEDLE BAR GUIDE BRACKET ------- 1 1 1         

Y1093-5A  左右針送滑動塊組 SLIDE BLOCK GUIDE BRACKET ------ 1 1 1         

YB040025  銷 ------------- PIN ---------------------------- 1 1 1         

               

               

               

               

GOLDEN WHEEL



GOLDEN WHEEL



 15 

G、CS-8165S/8165/8175   選針機構   NEEDLE BAR FLIP-UP MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7165500100  滑動桿 ------- SLIDE SHAFT ---------------------- 1 1 1  ZSA09005  螺絲 ------ SCREW 9/64-40x3.5 ----- 5 5 5 

7165500200  彈簧固定座 --- SPRING HOOK ---------------------- 1 1 1  ZSB09025  螺絲 ------ SCREW 9/64-40x5 ------- 2 2 2 

D1175-0A  左右送刻度板組 FLIP-UP HOLDER PLATE ASM.--------- 1 1 1  ZSB09043  螺絲 ------ SCREW 9/64-40x4 ------- 1 1 1 

D1175-1A  左右送刻度板 - FLIP-UP HOLDER PLATE ------------- 1 1 1  ZSB11012  螺絲 ------ SCREW 11/64-40x8 ------ 2 2 2 

D1175-2A  銷 ----------- PIN ------------------------------ 1 1 1  ZSB12014  螺絲 ------ SCREW 3/16-32x8 ------- 2 2 2 

D1313-1A  左右送控制板 - FLIP-UP CONTROL PLATE ------------ 1 1 1  ZSB12016  螺絲 ------ SCREW 3/16-32x10 ------ 2 2 2 

D1313-2A  控制板襯套 --- PIN ------------------------------ 1 1 1  ZSB12038  螺絲 ------ SCREW 3/16-32x14 ------ 1 1 1 

D1314-0A  彈簧 --------- SPRING --------------------------- 1 1 1  ZSG11048  螺絲 ------ HINGE SCREW ----------- 1 1 1 

D1316-0A  彈簧 --------- SPRING --------------------------- 1 1 1  ZSG11049  螺絲 ------ HINGE SCREW ----------- 2 2 2 

D1680-0A  左右送軸支臂 - LEVER SHAFT ARM ------------------ 1 1 1  ZSK12015  螺絲 ------ HINGE SCREW ----------- 1 1 1 

D1683-0A  彈簧 --------- SPRING --------------------------- 2 2 2  ZSK12016  螺絲 ------ HINGE SCREW ----------- 1 1 1 

D1684-0A  定環 --------- COLLAR --------------------------- 3 3 3         

D1688-0A  彈簧 --------- SPRING --------------------------- 2 2 2         

OBS00160  鋼珠 --------- STEEL BALL ----------------------- 1 1 1         

WARN000109  銘牌 --------- NAMEPLATE ------------------------ 1 1 1         

Y1313-4A  左右送控制板組 FLIP-UP CONTROL PLATE ASM. ------- 1 1 1         

Y1313-7A  銷 ----------- PIN ------------------------------ 1 1 1         

Y1315-4A  推桿 --------- PUSH LEVER ----------------------- 1 1 1         

Y1317-4A  調整桿支軸 --- STOP LEVER SHAFT ----------------- 1 1 1         

Y1319-4A  固定板組 ----- PUSH LEVER BRACKET ASM.----------- 1 1 1         

Y1319-5A  固定板 ------- PUSH LEVER BRACKET --------------- 1 1 1         

Y1319-6A  銷 ----------- PIN ------------------------------ 1 1 1         

Y1321-4B  推桿板 ------- PUSH LEVER PLATE ----------------- 1 1 1         

Y1685-4A  滑動桿支持板 - SLIDE SHAFT SUPPORTER ------------ 1 1 1         

Y1687-4A  滑動架 ------- SLIDE SHAFT SUPPORTER BRACKET ---- 1 1 1         

Y3505-4A  左右送控制板組 FLIP-UP CONTROL PLATE ASM. ------- 1 1 1         

YD030018  銷 ----------- PIN ------------------------------ 1 1 1         

               

GOLDEN WHEEL



GOLDEN WHEEL



 17 

H、CS-8165S/8165/8175   押腳、腳弓機構   PRESSURE BAR ＆ KNEE LIFTER COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 備註 

Part  No    Remarks 
6120150800  押腳提桿 -------------- HAND LIFTER LEVER -------------------------- 1 1 1  
7162150201  押棒套管 -------------- BUSHING ------------------------------------ 1 1 1  
7162150400  彈簧 ------------------ SPRING ------------------------------------- 0 1 1  
71621504S0  彈簧 ------------------ SPRING ------------------------------------- 1 0 0  
7162150500  押棒提升器 ------------ PRESSER BAR GUIDE BRACKET ------------------ 1 1 1  
7162154800  彈簧導桿 -------------- SPRING GUIDE ------------------------------- 1 1 1  
7162270111  夾簧 ------------------ SPRING ------------------------------------- 1 1 1  
7162340101  押棒上升臂 ------------ PRESSER BAR LIFTING LINK ------------------- 1 1 1  
7162340200  彈簧 ------------------ SPRING ------------------------------------- 1 1 1  
7162340400  押棒提升桿 ------------ SIDE CONNECTING BAR ------------------------ 1 1 1  
7162343000  連接棒 ---------------- LIFTING LEVER CONNECTING ROD --------------- 1 1 1  
7162344008  壓縮滑座 -------------- THREAD RELEASING PLATE --------------------- 1 1 1  
7162344100  壓縮滑座 -------------- THREAD RELEASING PLATE --------------------- 1 1 1  
7162353600  彈簧 ------------------ SPRING ------------------------------------- 1 1 1  
7165150700  押棒偏心軸 ------------ HAND LIFTER CAM ---------------------------- 1 1 1  
EJ4434-2A  彈簧釣 ---------------- SPRING SUSPENSION -------------------------- 1 1 1  
EP1179-0A  油封 ------------------ OIL GUARD ---------------------------------- 1 1 1  
EP1182-0B  防油襯套 -------------- OIL GUARD ---------------------------------- 1 1 1  
OPP0095150  O 形環 ---------------- O-RING ------------------------------------- 1 1 1  
OPP01201  O 墊圈 ---------------- O-RING ------------------------------------- 1 1 1  
XB318002  油棉 ------------------ FELT --------------------------------------- 1 1 1  
Y1180-0A  押棒 ------------------ PRESSER BAR -------------------------------- 1 1 1  
ZSA15020  螺絲 ------------------ SCREW 15/64-28x11 -------------------------- 1 1 1  
ZSA15021  螺絲 ------------------ SCREW 15/64-28x4.5 ------------------------- 1 1 1  
ZSB09023  螺絲 ------------------ SCREW 9/64-28×9 ---------------------------- 1 1 1  
ZSB15038  螺絲 ------------------ SCREW 15/64-28x11.5 ------------------------ 1 1 1  
ZSF32005  螺絲 ------------------ SCREW -------------------------------------- 1 1 1  
ZSG12059  螺絲 ------------------ HINGE SCREW -------------------------------- 3 3 3  
ZSG15062  螺絲 ------------------ HINGE SCREW -------------------------------- 3 3 3  
ZSN32001  螺帽 ------------------ NUT ---------------------------------------- 1 1 1  
        
        

GOLDEN WHEEL



GOLDEN WHEEL



 19 

I、CS-8165S/8165/8175   縫目調整機構   FEED ADJUSTMENT MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162161100  送料調整桿 --- FEED REGULATOR ------------------- 1 1 0  OP00100A  O 型環 ---- O-RINGS --------------- 1 1 1 

7162161800  倒縫軸 ------- LEVER SHAFT ---------------------- 1 1 1  OPP00680  O 型環 ---- O-RINGS --------------- 1 1 1 

7162162100  倒退固定軸止板 REVERSE BLOCK STOPPER ------------ 1 1 1  WA059005  平墊圈 ---- WASHER ---------------- 1 1 1 

7162165100  連接桿 ------- CONNECTING ROD ------------------- 1 1 1  WG000010  墊圈 ------ WASHER ---------------- 1 1 1 

7162165200  彈簧 --------- SPRING --------------------------- 1 1 1  ZMH05002  螺絲 ------ SCREW M5-0.8x6 -------- 2 2 2 

7162167000  倒退固定軸 --- REVERSE BLOCK -------------------- 1 1 1  ZMJ05001  螺絲 ------ SCREW M5-0.8x14 ------- 1 1 1 

7162167200  滑駒 --------- SQUARE BLOCK --------------------- 2 2 2  ZSB11015  螺絲 ------ SCREW 11/64-40x8.5 ---- 1 1 1 

7162167300  滑塊固定板 --- GUIDE PLATE ---------------------- 2 2 2  ZSB11028  螺絲 ------ SCREW 11/64-40x10 ----- 1 1 1 

7162168400  連結軸 ------- ECCENTRIC SHAFT ------------------ 1 1 1  ZSB11029  螺絲 ------ SCREW 11/64-40x7 ------ 5 5 5 

7162168700  倒退固定銷連桿 REVERSE BLOCK LINK --------------- 1 1 1  ZSB12011  螺絲 ------ SCREW 3/16-28x10 ------ 1 1 1 

7165164005  刻度盤組 ----- DIAL ASM.------------------------- 0 1 1  ZSB12017  螺絲 ------ SCREW 3/16-28x15 ------ 1 1 1 

7165164100  割度板 ------- DIAL PLATE ----------------------- 0 1 1  ZSB15006  螺絲 ------ SCREW 15/64-28x8.5 ---- 2 2 2 

7172161100  送料調整桿 --- FEED REGULATOR ------------------- 0 0 1  ZSB15016  螺絲 ------ SCREW 15/64-28×13.5 --- 1 1 1 

7172164005  刻度盤組 ----- DIAL ASM.------------------------- 1 0 0  ZSB15037  螺絲 ------ SCREW 15/64-28x11.5 --- 1 1 1 

7172164100  割度板 ------- DIAL PLATE ----------------------- 1 0 0         

C1174-0A  墊片 --------- WASHER --------------------------- 1 1 1         

E1158-0A  定位銷 ------- PIN ------------------------------ 1 1 1         

E1170-0A  方牙棒 ------- FEED REGULATING SCREW ------------ 1 1 1         

E1171-2A  彈簧 --------- SPRING --------------------------- 1 1 1         

E1172-2B  刻度盤 ------- DIAL ----------------------------- 1 1 1         

E1173-2A  操作板 ------- STOPPER PIN RELEASING LEVER ------ 1 1 1         

E1174-2A  壓縮彈簧 ----- SPRING --------------------------- 1 1 1         

E4047-0A  倒縫軸連桿銷 - PIN ------------------------------ 1 1 1         

EJ1160-0A  倒針槓桿 ----- LEVER ---------------------------- 1 1 1         

EJ1163-0A  倒縫曲柄 ----- REVERSE FEED CRANK --------------- 1 1 1         

EJ4115-0A  固定板 ------- BRACKET -------------------------- 1 1 1         

J1077-0A  油蓋 --------- RUBBER PLUG ---------------------- 1 1 1         

               

GOLDEN WHEEL



GOLDEN WHEEL



 21 

J、CS-8165S/8165/8175   下部送料機構   LOWER FEED MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 備註 

Part  No    Remarks 
7162160800  搖動曲軸 -------------- FEED ROCKER SHAFT CRANK -------------------- 1 1 1  
7162163800  送料土台二叉 ---------- FEED BAR FORKED CONNECTION ----------------- 1 1 1  
7162170000  針送料桿 -------------- FEED CONNECTION CRANK ---------------------- 1 1 1  
C1337-0A  螺絲 ------------------ HINGE SCREW -------------------------------- 1 1 1  
E4041-0A  搖動軸套管(後) -------- BUSHING (REAR) ----------------------------- 1 1 1  
E4044-0A  定環 ------------------ THRUST COLLAR ------------------------------ 2 2 2  
EJ4040-0A  搖動軸 ---------------- FEED ROCKER SHAFT -------------------------- 1 1 1  
EJ4041-0A  上送軸套管(左) -------- BUSHING (FRONT) ---------------------------- 1 1 1  
EJ4045-0A  送料台連桿 ------------ FEED BAR ROD ------------------------------- 1 1 1  
EJ4050-1A  送料土台 -------------- FEED BAR ----------------------------------- 1 1 1  
EJ4051-0A  送料台軸 -------------- FEED BAR SHAFT ----------------------------- 1 1 1  
WA069003  平墊圈 ---------------- WASHER ------------------------------------- 1 1 1  
XB111006  油棉 ------------------ FELT --------------------------------------- 1 1 1  
XB312002  油棉 ------------------ FELT --------------------------------------- 1 1 1  
ZSA15020  螺絲 ------------------ SCREW 15/64-28x11 -------------------------- 2 2 2  
ZSA16010  螺絲 ------------------ SCREW 1/4-40x4.5 --------------------------- 4 4 4  
ZSB08013  螺絲 ------------------ SCREW 1/8-40x12 ---------------------------- 1 1 1  
ZSB08031  螺絲 ------------------ SCREW 1/8-40x4.5 --------------------------- 1 1 1  
ZSB11029  螺絲 ------------------ SCREW 11/64-40x7 --------------------------- 1 1 1  
ZSB12015  螺絲 ------------------ SCREW 3/16-28x12 --------------------------- 2 2 2  
ZSB15016  螺絲 ------------------ SCREW 15/64-28x13.5 ------------------------ 1 1 1  
ZSB16004  螺絲 ------------------ SCREW 1/4-24x16 ---------------------------- 1 1 1  
ZSD15002  螺絲 ------------------ SCREW 15/64-28x15.5 ------------------------ 1 1 1  
ZSJ08002  螺絲 ------------------ SCREW 1/8-40x6.5 --------------------------- 2 2 2  
ZSL08002  螺帽 ------------------ NUT 1/8-40 --------------------------------- 1 1 1  
ZSL16010  螺帽 ------------------ NUT 1/4-24 --------------------------------- 1 1 1  
ZSL20002  螺帽 ------------------ NUT 5/16-24 -------------------------------- 1 1 1  
        
        
        
        
        

GOLDEN WHEEL



GOLDEN WHEEL



 23 

K、CS-8165S/8165/8175   釜軸座機構   HOOK SADDLE MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162180700  斜齒輪 ------- SPIRAL GEAR ---------------------- 2 2 2  RA200130  扣環 ------ RING ------------------ 0 2 0 

7162185900  釜台(左) ----- HOOK SADDLE（LEFT）--------------- 1 1 0  WA049002  平墊圈 ---- WASHER ---------------- 2 2 2 

7162186000  釜台(右) ----- HOOK SADDLE（RIGHT）-------------- 1 1 0  WA060009  平墊圈 ---- WASHER ---------------- 2 2 2 

7162186800  牛角 --------- OPENER --------------------------- 2 2 0  WA100021  平墊圈 ---- WASHER ---------------- 1 1 1 

7162187000  牛角座 ------- OPENER CRANK --------------------- 2 2 0  WA100022  平墊圈 ---- WASHER ---------------- 1 1 1 

7162187900  止推環 ------- RING ----------------------------- 1 1 1  WG000005  墊圈 ------ WASHER ---------------- 2 2 2 

7162188000  套管 --------- BUSHING -------------------------- 2 2 0  WH209007  平墊圈 ---- WASHER ---------------- 0 2 0 

7162354100  油亮調整螺絲 - OIL ADJUSTING SCREW -------------- 2 2 2  WH209008  平墊圈 ---- WASHER ---------------- 2 0 2 

7162360000  螺帽 --------- NUT ------------------------------ 2 2 2  WH210004  平墊圈 ---- WASHER ---------------- 2 2 2 

7172185900  釜台(左) ----- HOOK SADDLE（LEFT）--------------- 0 0 1  XA300010  油線 ------ OIL WICK -------------- 4 4 4 

7172186000  釜台(右) ----- HOOK SADDLE（RIGHT）-------------- 0 0 1  ZSA15021  螺絲 ------ SCREW 15/64-28x4.5 ---- 4 4 4 

7172188000  套管 --------- BUSHING -------------------------- 0 0 2  ZSA16010  螺絲 ------ SCREW 1/4-40x4.5 ------ 6 6 6 

8165185100  梭頭組 ------- HOOK ASM.------------------------- 2 2 0  ZSB09007  螺絲 ------ SCREW 9/64-40x7.5 ----- 2 2 2 

8165185300  梭殼 --------- BOBBIN CASE ---------------------- 2 2 0  ZSB12005  螺絲 ------ SCREW 3/16-28x15 ------ 2 2 2 

8175185100  梭頭組 ------- HOOK ASM.------------------------- 0 0 2  ZSB15017  螺絲 ------ SCREW 15/64-28x31.4 --- 2 2 2 

8175185300  梭殼 --------- BOBBIN CASE ---------------------- 0 0 2  ZSB16005  螺絲 ------ SCREW 1/4-24x20 ------- 2 2 2 

A7006-0A  梭孔 --------- BOBBIN --------------------------- 2 2 0  ZSB16011  螺絲 ------ SCREW 1/4-24x25 ------- 2 2 2 

BNS243224  滾針軸承 ----- ROLLER BEARING ------------------- 2 2 0  ZSK12007  螺絲 ------ HINGE SCREW ----------- 2 2 2 

C6018-0A  牛角連接器 --- OPENER LINK ---------------------- 2 2 0  ZSL12003  螺帽 ------ NUT 3/16-32 ----------- 2 2 2 

C6071-0A  束緊套管(上) - PINCH SLEEVE (UPPER) ------------- 2 2 2         

C6073-0A  束緊套管(下) - PINCH SLEEVE (LOWER) ------------- 2 2 2         

C7006-0A  梭孔 --------- BOBBIN --------------------------- 0 0 2         

EJ6013-0A  套管 --------- BUSHING -------------------------- 2 2 2         

EJ6015-0A  牛角座 ------- OPENER CRANK --------------------- 0 0 2         

EJ6016-0A  牛角 --------- OPENER --------------------------- 0 0 2         

EJ6018-0A  牛角連接器 --- OPENER LINK ---------------------- 0 0 2         

EJ6077-0A  牛角曲柄座桿 - OPENER CRANK STUD ---------------- 2 2 2         

               

GOLDEN WHEEL



GOLDEN WHEEL



 25 

L、CS-8165S/8165/8175   下軸機構   LOWER SHAFT MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162122000  下軸凸輪 ----- FEED ECCENTRIC ------------------- 0 1 1  RB200200  扣環 ------ RING ------------------ 1 1 1 

7162122100  軸承蓋 ------- BEARING COVER -------------------- 1 1 1  WA129001  墊片 ------ WASHER ---------------- 1 1 1 

7162160900  連接桿 ------- LINK ----------------------------- 1 1 1  XA300030  油線 ------ OIL WICK -------------- 3 3 3 

7162160904  連接桿組 ----- LINK COM.------------------------- 1 1 1  XB304001  油棉 ------ OIL FELT -------------- 1 1 1 

7162164700  下軸連桿 ----- FEED CONNECTING ROD -------------- 1 1 1  ZSA11016  螺絲 ------ SCREW 11/64-40x10 ----- 2 2 2 

7162164705  下軸凸輪組 --- FEED ECCENTRIC ASM.--------------- 1 1 1  ZSA16006  螺絲 ------ SCREW 1/4-40x8.5 ------ 2 2 2 

7162167100  銷 ----------- PIN ------------------------------ 1 1 1  ZSA16020  螺絲 ------ SCREW 1/4-40x5.5 ------ 1 1 1 

7162170900  送料土台凸輪 - FEED ECCENTRIC CAM --------------- 1 1 1  ZSA16025  螺絲 ------ SCREW 1/4-40x6 -------- 6 6 6 

7162180100  下軸 --------- HOOK DRIVING SHAFT --------------- 1 1 1  ZSB08010  螺絲 ------ SCREW 1/8-44x4.6 ------ 1 1 1 

7162180300  下軸套管(前) - BUSHING (FRONT) ------------------ 1 1 1  ZSB11022  螺絲 ------ SCREW 11/64-40x7 ------ 3 3 3 

7162180400  套管 --------- BUSHING -------------------------- 1 1 1  ZSC09005  螺絲 ------ SCREW 9/64-40x7.5 ----- 3 3 3 

7162180500  套管 --------- BUSHING -------------------------- 1 1 1  ZSG16029  螺絲 ------ HINGE SCREW ----------- 2 2 2 

7162180504  套管組 ------- BUSHING ASM.---------------------- 1 1 1  ZSH15009  螺絲 ------ SCREW 15/64-28x10 ----- 2 2 2 

7162180600  斜齒輪 ------- SPIRAL GEAR ---------------------- 2 2 2  ZSL16010  螺帽 ------ NUT 1/4-24 ------------ 1 1 1 

7162180900  套管 --------- BUSHING -------------------------- 1 1 1         

7162181000  滾珠軸承壓板 - BEARING HOLDER ------------------- 1 1 1         

7162357900  偏心輪凸輪 --- OIL PUMP SHAFT ------------------- 1 1 1         

7172122000  下軸凸輪 ----- FEED ECCENTRIC ------------------- 1 0 0         

7172122005  下軸凸輪組 --- FEED ECCENTRIC ASM.--------------- 1 1 1         

BB6004ZZNR  滾珠軸承 ----- BALL BEARING --------------------- 1 1 1         

BN323713  滾針軸承 ----- ROLLER BEARING ------------------- 1 1 1         

EJ4237-0A  彈簧 --------- SPRING --------------------------- 1 1 1         

EJ4238-0A  彈簧壓板 ----- PLUNGER THRUST PLATE ------------- 1 1 1         

EJ4240-0A  作動銷 ------- PLUNGER -------------------------- 1 1 1         

EJ6076-2A  接頭 --------- CONNECTING SCREW ----------------- 3 3 3         

               

               

               

GOLDEN WHEEL



GOLDEN WHEEL



 27 

M、CS-8165S/8165/8175   縫線壓力調節機構   UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162310100  調整螺絲棒 --- TENSION STUD --------------------- 1 1 1  A1021-0A  彈簧 ----- TENSION SPRING -------- 2 0 0 

7162310300  螺帽 --------- NUT 1/4-40 ----------------------- 1 1 1  A1025-0A  壓力板 --- TENSION REGULATOR DISK  4 4 4 

71623104S0  彈簧 --------- TENSION SPRING ------------------- 0 2 0  A1034-0A  線調整壓盤 TENSION REGULATOR PRESSER DISK 2 2 2 

7162310504  上線壓力板 --- MOUNTING PLATE COM. -------------- 1 1 1  A1036-0A  壓板彈簧 - TENSION RELEASING SPRING 1 1 1 

7162310508  縫線壓力調節組 THREAD TENSION REGULATOR ASM. ---- 0 1 0  A1042-0A  墊片 ----- TENSION DISK STOPPER --- 2 2 2 

71623105S8  縫線壓力調節組 THREAD TENSION REGULATOR ASM. ---- 1 0 0  E1025-2A  壓線盤 --- TENSION DISK ----------- 4 4 4 

7162310700  彈簧板 ------- TENSION RELEASING PLATE ---------- 1 1 1  EJ1021-1A  彈簧 ----- TENSION SPRING --------- 0 0 2 

7162310800  彈簧 --------- THREAD TAKE-UP SPRING ------------ 1 1 1  OPP00350  O 型環 --- O-RING ----------------- 1 1 1 

7162310900  彈簧 --------- THREAD TAKE-UP SPRING ------------ 1 1 1  ZSA08003  螺絲 ----- SCREW 1/8-44x3.6 ------- 2 2 2 

7162311000  線軸彈簧調整器 STOPPER -------------------------- 1 1 1  ZSB09007  螺絲 ----- SCREW 9/64-40x7.5 ------ 1 1 1 

7162312200  緩線鎖 ------- TENSION RELEASING PIN ------------ 1 1 1  ZSB09016  螺絲 ----- SCREW 9/64-40x6 -------- 1 1 1 

7162312300  彈簧 --------- TENSION SPRING ------------------- 2 2 2  ZSB09070  螺絲 ----- SCREW 9/64-40x6 -------- 1 1 1 

7162312400  緩線鎖 ------- TENSION RELEASING PIN ------------ 1 1 1  ZSB11029  螺絲 ----- SCREW 11/64-40x7 ------- 2 2 2 

7162312508  緩線鎖 ------- TENSION RELEASING PIN ------------ 1 1 1  ZSG09004  螺絲 ----- HINGE SCREW ------------ 2 2 2 

7162313200  墊圈 --------- SPACER --------------------------- 1 1 1  ZSL11007  螺帽 ----- NUT 11/64-40 ----------- 2 2 2 

7162314000  壓力調整螺絲棒 SHRED TENSION STUD --------------- 1 1 1  ZSN11001  螺帽 ----- NUT 11/64-40 ----------- 2 2 2 

7162314100  壓力調整螺絲棒 SHRED TENSION STUD --------------- 1 1 1  ZSR16007  螺帽 ----- TENSION THUMB NUT 1/4-40 2 2 2 

7162314204  過線盤組 ----- TENSION CONTROLLER DISK SET ------ 1 1 1         

7162314304  過線盤組 ----- TENSION CONTROLLER DISK SET ------ 1 1 1         

7162314400  線調整座 ----- THREAD TAKE-UP SPRING GUIDE ------ 1 1 1         

7162314500  固定筒 ------- SHRED TENSION POST --------------- 1 1 1         

7162314600  套管 --------- COLLAR --------------------------- 1 1 1         

7162314700  螺絲 --------- STUD ----------------------------- 1 1 1         

7172310508  縫線壓力調節組 THREAD TENSION REGULATOR ASM.----- 0 0 1         

7172311600  線掛 --------- THREAD GUIDE --------------------- 1 1 0         

7175311600  線掛 --------- THREAD GUIDE --------------------- 0 0 1         

               

               

GOLDEN WHEEL



GOLDEN WHEEL



 29 

N、CS-8165S/8165/8175   油潤滑機構(一)   OIL LUBRICATION MECHANISM COMPONENTS(1) 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
6220354000  油管接頭 ----- OIL PIPE JOINT ------------------- 3 3 3  WA059005  墊片 ------ WASHER ---------------- 1 1 1 

7162111500  油盒 --------- OIL BOX -------------------------- 1 1 1  XA300240  油線 ------ OIL WICK -------------- 1 1 1 

7162111600  油塞 --------- COVER ---------------------------- 1 1 1  XB344002  油棉 ------ OIL FELT -------------- 1 1 1 

7162120201  三通閥 ------- THREE WAY JOINT ------------------ 1 1 1  XP300045  油管 ------ OIL TUBE -------------- 1 1 1 

7162120302  彈簧 --------- SPRING --------------------------- 1 1 1  XP300110  油管 ------ OIL TUBE -------------- 1 1 1 

7162351600  反射板 ------- PLATE ---------------------------- 1 1 1  XP300140  油管 ------ OIL TUBE -------------- 1 1 1 

7162352200  油管壓板 ----- HOLDER --------------------------- 1 1 1  XP300230  油管 ------ OIL TUBE -------------- 1 1 1 

7162354000  油嘴 --------- ADAPTOR -------------------------- 1 1 1  XP300290  油管 ------ OIL TUBE -------------- 1 1 1 

7162354200  止回閥 ------- CHECK VALE ----------------------- 1 1 1  XP300400  油管 ------ OIL TUBE -------------- 1 1 1 

7162354300  固定片 ------- HOLDER --------------------------- 1 1 1  XP300480  油管線 ---- OIL TUBE -------------- 1 1 1 

7162357005  油線組 ------- OIL WICK ASM. -------------------- 1 1 1  XP500110  油管線 ---- OIL TUBE -------------- 1 1 1 

7165351907  彈簧 --------- SPRING --------------------------- 1 1 1  ZMB04022  螺絲 ------ SCREW M4-0.7x15 ------- 2 2 2 

8162353100  油管固定架 --- SUPPORT -------------------------- 1 1 1  ZML04006  螺帽 ------ NUT ------------------- 2 2 2 

EJ1367-0B  油鏡組 ------- OIL RESERVOIR ASM. --------------- 1 1 1  ZSB09011  螺絲 ------ SCREW 9/64-40x6.5 ----- 2 2 2 

EJ4175-0A  彈簧 --------- SPRING --------------------------- 1 1 1  ZSB11017  螺絲 ------ SCREW 11/64-40x12 ----- 1 1 1 

EP4169-3A  銷 ----------- PIN ------------------------------ 1 1 1  ZSB11029  螺絲 ------ SCREW 11/64-40x7 ------ 2 2 2 

OBM00040  鋼珠 --------- BALL ----------------------------- 1 1 1         

               

               

               

               

               

               

               

               

               

               

               

GOLDEN WHEEL



GOLDEN WHEEL



 31 

O、CS-8165S/8165/8175   油潤滑機構(二)   OIL LUBRICATION MECHANISM COMPONENTS(2) 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 備註 

Part  No    Remarks 
7162352300  油管壓板 -------------- HOLDER ------------------------------------- 1 1 1  
7162352400  油管壓板 -------------- HOLDER ------------------------------------- 2 2 2  
7162352700  油管壓板 -------------- HOLDER ------------------------------------- 4 4 4  
7162354900  支持板 ---------------- HOLDING PLATE ------------------------------ 1 1 1  
7162355000  油管固定板 ------------ MOUNTING PLATE ----------------------------- 1 1 1  
7162355004  油管固定板組 ---------- MOUNTING PLATE ASM.------------------------- 1 1 1  
EJ1363-0A  油管接頭 -------------- OIL PIPE JOINT ----------------------------- 1 1 1  
EJ1364-0A  油管壓板 -------------- HOLDER ------------------------------------- 1 1 1  
EJ1365-0A  濾網 ------------------ FILTER ------------------------------------- 1 1 1  
EJ1374-0A  夾線條 ---------------- WIRE CLAMP --------------------------------- 2 2 2  
EJ4170-0A  油管接頭 -------------- OIL PIPE JOINT ----------------------------- 1 1 1  
EJ4171-0A  油管壓板 -------------- HOLDER ------------------------------------- 1 1 1  
EJ6076-0A  釜軸油鎦 -------------- OIL RESERVOIR ------------------------------ 2 2 2  
WA059005  墊圈 ------------------ WASHER ------------------------------------- 1 1 1  
XA300150  油線 ------------------ OIL WICK ----------------------------------- 1 1 1  
XA300430  油線 ------------------ OIL WICK ----------------------------------- 1 1 1  
XB111006  油棉 ------------------ FELT --------------------------------------- 2 2 2  
XP300045  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
XP300100  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
XP300230  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
XP300270  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
XP300310  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
XP300360  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
XP300480  油管線 ---------------- OIL TUBE ----------------------------------- 1 1 1  
ZSB09003  螺絲 ------------------ SCREW 9/64-40x9 ---------------------------- 1 1 1  
ZSB09012  螺絲 ------------------ SCREW 9/64-40x4.5 -------------------------- 1 1 1  
ZSB09018  螺絲 ------------------ SCREW 9/64-40x6.5 -------------------------- 6 6 6  
ZSB09038  螺絲 ------------------ SCREW 9/64-40x5 ---------------------------- 1 1 1  
ZSB11028  螺絲 ------------------ SCREW 11/64-40x10 -------------------------- 2 2 2  
ZSB11029  螺絲 ------------------ SCREW 11/64-40x7 --------------------------- 9 9 9  
        
        

GOLDEN WHEEL



GOLDEN WHEEL



 33 

P、CS-8165S/8165/8175   附件(ㄧ)   ACCESSORIES(1) 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 備註 

Part  No    Remarks 
A7001-0A  工具袋 ---------------- ACCESSORY BOX ------------------------------ 1 1 1  
A7006-0A  梭仔 ------------------ BOBBIN ------------------------------------- 4 4 0  
A7010-0A  螺絲起子(小) ---------- SCREW DRIVER（S）--------------------------- 1 1 1  
A7010-0Z  螺絲起子(組) ---------- SCREW DRIVER ------------------------------- 1 1 1  
A7010-1A  螺絲起子(中) ---------- SCREW DRIVER（M）--------------------------- 1 1 1  
A7010-2A  螺絲起子(大) ---------- SCREW DRIVER（L）--------------------------- 1 1 1  
A7011-0A  鐵釘 ------------------ NAIL --------------------------------------- 4 4 4  
A7012-1A  油壺(中) -------------- OILER -------------------------------------- 1 1 1  
A7012-2A  油壺(大) -------------- OIL CAN ------------------------------------ 1 1 1  
A7025-0A  枕木 ------------------ HEAD REST WOOD ----------------------------- 1 1 1  
A7040-0C  捲線器組 -------------- BOBBIN WINDER ------------------------------ 1 1 1  
C7006-0A  梭仔 ------------------ BOBBIN ------------------------------------- 0 0 4  
EJ7026-0A  防振橡膠 -------------- VIBRATION PREVENTING RUBBER ---------------- 2 2 2  
EJ7026-1A  防振橡膠 -------------- VIBRATION PREVENTING RUBBER ---------------- 2 2 2  
F7021-0B  後鈕扣 ---------------- HEAD HINGE --------------------------------- 2 2 2  
F7022-0A  後扭座 ---------------- RUBBER HINGE ------------------------------- 2 2 2  
INDPx5-11  針 -------------------- NEEDLE ------------------------------------- 0 4 0  
INDPx5-14  針 -------------------- NEEDLE ------------------------------------- 4 0 0  
INDPx5-18  針 -------------------- NEEDLE ------------------------------------- 0 0 4  
J7050-1A-A  線架 ------------------ THREAD STAND ------------------------------- 1 1 1  
TLA025  六角板手 -------------- HEXAGONAL WRENCH KEY ----------------------- 1 1 1  
WA059003  平墊圈 ---------------- WASHER ------------------------------------- 2 2 2  
ZMT05001  木螺絲 ---------------- WOOD SCREW --------------------------------- 2 2 2  
        
        
        
        
        
        
        
        

GOLDEN WHEEL



GOLDEN WHEEL



 35 

P、CS-8165S/8165/8175   附件(二)   ACCESSORIES(2) 

零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
  零件號碼  零件名稱 Name of Part 

81
65

S 

8
1
6
5
 

8
1
7
5
 

Part  No     Part No    
7162335100  皮帶蓋 A ----- BELT COVER A --------------------- 1 1 1  RE000090  扣環 ------ RING ------------------ 1 1 1 

7162335200  皮帶蓋 B ----- BELT COVER B --------------------- 1 1 1  WA059002  平墊圈 ---- WASHER ---------------- 2 2 2 

7162335800  皮帶蓋 C ----- BELT COVER C --------------------- 1 1 1  WA059003  平墊圈 ---- WASHER ---------------- 2 2 2 

7162335900  皮帶蓋 D ----- BELT COVER D --------------------- 1 1 1  ZMB04032  螺絲 ------ SCREW M4-0.7 ---------- 1 1 1 

A7034-0A  連接器 ------- KNEE LIFTER CRANK ---------------- 1 1 1  ZML04001  螺帽 ------ NUT M4-0.7 ------------ 1 1 1 

A7036-0A  固定支架 ----- RETAINER ------------------------- 1 1 1  ZMT05003  木螺絲 ---- WOOD SCREW ------------ 2 2 2 

A7037-0A  腳弓大餅 ----- KNEE GUARD ----------------------- 1 1 1  ZSA15038  螺絲 ------ SCREW 15/64-28x28 ----- 2 2 2 

A7037-1A  腳弓餅支架 --- KNEE PLATE ----------------------- 1 1 1  ZSB11050  螺絲 ------ SCREW 11/64-40x10.5 --- 2 2 2 

EJ4108-0A  磁鐵 --------- MAGNET --------------------------- 1 1 1  ZSB15018  螺絲 ------ SCREW 15/64-28x12 ----- 2 2 2 

EJ4109-0A  墊圈 --------- SPACER --------------------------- 1 1 1  ZSB20014  螺絲 ------ SCREW ----------------- 1 1 1 

EJ7015-0A  下油槽 ------- OIL PAN -------------------------- 1 1 1  ZSD15007  螺絲 ------ SCREW 15/64-28x14 ----- 1 1 1 

EJ7030-0A  腳弓組 ------- KNEE LIFTER ASM.------------------ 1 1 1  ZSD20007  螺絲 ------ SCREW 15/64-18x16 ----- 3 3 3 

EJ7031-0A  彈簧 --------- SPRING --------------------------- 1 1 1  ZSL15002  螺帽 ------ NUT15/64-28 ----------- 2 2 2 

EJ7032-0A  腳押聯桿頭 --- KNEE PRESS LIFTER ROD ASM.-------- 1 1 1         

EJ7033-0A  腳押直桿 ----- KNEE LIFTER SHAFT ---------------- 1 1 1         

EJ7035-0A  腳押曲桿 ----- KEN LEVER ROD -------------------- 1 1 1         

EJ7038-0A  連接器 ------- ROTATING LEVER ------------------- 1 1 1         

EJ7042-0A  濾油棉 ------- FELT ----------------------------- 1 1 1         

EJ7043-0A  濾油棉 ------- FELT ----------------------------- 1 1 1         

               

               

               

               

               

               

 GOLDEN WHEEL



GOLDEN WHEEL



GOLDEN WHEEL



R.CS-8165S/8165/8175 零件號碼與頁數對照  NUMERICAL PARTS-LIST 
零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數 
PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE 
 

 37

51503543T0 6 

6120150800 16 

6120354200 6 

6120359400 6 

6120359500 6 

6220118100 4 

6220354000 6,8 

7162101301 4 

7162111100 4 

7162111101 4 

7162111200 4 

7162111201 4 

7162111300 2 

7162112600 2 

7162119600 2 

7162119705 2 

7162119800 2 

7162120301 6 

7162120306 6 

7162122000 24 

7162122100 24 

7162122300 6 

7162130800 6 

7162130900 6 

7162130902 6 

7162131000 6 

7162150201 16 

7162150400 16 

71621504S0 16 

7162150500 16 

7162154800 16 

7162160800 20 

7162160900 24 

7162160904 24 

7162161100 18 

7162161800 18 

7162162100 18 

7162163800 20 

7162164700 24 

7162164705 24 

7162165100 18 

7162165200 18 

7162167000 18 

7162167100 24 

7162167200 18 

7162167300 18 

7162168400 18 

7162168700 18 

7162170000 20 

7162170900 24 

7162180100 24 

7162180300 24 

7162180400 24 

7162180500 24 

7162180504 24 

7162180600 24 

7162180700 22 

7162180900 24 

7162181000 24 

7162185900 22 

7162186000 22 

7162186800 22 

7162187000 22 

7162187900 22 

7162188000 22 

7162190101 8 

7162190104 8 

71621901S0 8 

71621901S4 8 

7162190800Q 8 

7162190804 8 

7162190900 8 

7162270111 16 

7162271100 12 

7162310100 26 

7162310300 26 

71623104S0 26 

7162310504 26 

7162310508 26 

71623105S8 26 

7162310700 26 

7162310800 26 

7162310900 26 

7162311000 26 

7162311800 2 

7162312000 2 

7162312200 26 

7162312300 26 

7162312400 26 

7162312508 26 

7162313200 26 

7162314000 26 

7162314100 26 

7162314204 26 

7162314304 26 

7162314400 26 

7162314500 26 

7162314600 26 

7162314700 26 

7162335100 32 

7162335200 32 

7162335800 32 

7162335900 32 

7162340101 16 

7162340200 16 

7162340400 16 

7162343000 16 

7162344008 16 

7162344100 16 

7162352300 28 

7162352400 28 

7162352700 28 

7162352800 8 

7162353600 16 

7162354100 22 

7162354500 4 

7162354800 2 

7162354900 28 

7162355000 28 

7162355004 28 

7162357900 24 

7162358000 6 

7162359300 6 

7162360000 22 

7165110701Q 8 

7165111000 2 

7165119700 2 

7165120101 6 

7165120300 6 

7165120801 6 

7165121000 8 

7165140100 10 

7165140105 10 

7165140300 10 

7165140305 10 

7165140500 12 

7165140600-B 12 

7165140700 10 

7165150700 16 

7165164005 18 

7165164100 18 

7165192100Q 8 

7165270200 12 

7165270300 12 

7165271000 12 

7165271501 12 

7165351901 4 

7165351902 4 

7165351903 4 

7165500100 14 

7165500200 14 

7172122000 24 

7172122005 24 

7172161100 18 

7172164005 18 

GOLDEN WHEEL



R.CS-8165S/8165/8175 零件號碼與頁數對照  NUMERICAL PARTS-LIST 
零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數 
PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE 
 

 38

7172164100 18 

7172185900 22 

7172186000 22 

7172188000 22 

7172190800Q 8 

7172310508 26 

7172311600 26 

7175190101 8 

7175190104 8 

7175311600 26 

8165111200 2 

8165114800 2 

8165141200 2 

8165185100 22 

8165185300 22 

8165T-001 2 

8165T-003 2 

8175185100 22 

8175185300 22 

8175T-001 2 

A1013-0A 4 

A1013-1A 2,4 

A1019-0A 2 

A1021-0A 26 

A1025-0A 26 

A1034-0A 26 

A1036-0A 26 

A1042-0A 26 

A1077-0A 4 

A7001-0A 30 

A7006-0A 22,30 

A7010-0A 30 

A7010-0Z 30 

A7010-1A 30 

A7010-2A 30 

A7011-0A 30 

A7012-1A 30 

A7012-2A 30 

A7025-0A 30 

A7034-0A 32 

A7036-0A 32 

A7037-0A 32 

A7037-1A 32 

A7040-0C 30 

B1321-0A 6 

BB6004ZZNR 24 

BB6202ZZ-A 6 

BB6202ZZNR-A 6 

BB6204ZZNR 6 

BN323713 24 

BNS243224 22 

C1041-0A 2 

C1051-0A 4 

C1081-0A 12 

C1174-0A 18 

C1337-0A 12,20 

C1341-0A 12 

C6018-0A 22 

C6071-0A 22 

C6073-0A 22 

C7006-0A 22,30 

D1074-0D 10 

D1082-0A 8 

D1083-0B 12 

D1084-0A 12 

D1085-0A 12 

D1086-0A 10 

D1092-0A 12 

D1175-0A 14 

D1175-1A 14 

D1175-2A 14 

D1313-1A 14 

D1313-2A 14 

D1314-0A 14 

D1316-0A 14 

D1375-0A 12 

D1375-1B 12 

D1660-0B 10 

D1661-0A 10 

D1662-1A 10 

D1663-0A 10 

D1664-0A 10 

D1665-0A 10 

D1666-0A 10 

D1667-0A 10 

D1668-0B 10 

D1669-0B 10 

D1670-0A 10 

D1680-0A 14 

D1683-0A 14 

D1684-0A 14 

D1688-0A 14 

E1025-2A 26 

E1158-0A 18 

E1170-0A 18 

E1171-2A 18 

E1172-2B 18 

E1173-2A 18 

E1174-2A 18 

E4041-0A 20 

E4044-0A 20 

E4047-0A 18 

EJ1017-0A 2 

EJ1021-1A 26 

EJ1103-0A 6 

EJ1160-0A 18 

EJ1163-0A 18 

EJ1320-0A 6 

EJ1322-0B 6 

EJ1363-0A 28 

EJ1364-0A 28 

EJ1365-0A 28 

EJ1374-0A 28 

EJ4040-0A 20 

EJ4041-0A 20 

EJ4045-0A 20 

EJ4050-1A 20 

EJ4051-0A 20 

EJ4082-0A 2 

EJ4086-2A 2 

EJ4108-0A 32 

EJ4109-0A 32 

EJ4115-0A 18 

EJ4170-0A 28 

EJ4171-0A 12,28 

EJ4175-0A 4 

EJ4237-0A 24 

EJ4238-0A 24 

EJ4240-0A 24 

EJ4365-2A 4 

EJ4434-2A 16 

EJ6013-0A 22 

EJ6015-0A 22 

EJ6016-0A 22 

EJ6018-0A 22 

EJ6049-0A 2 

EJ6076-0A 28 

EJ6076-2A 24 

EJ6077-0A 22 

EJ7015-0A 32 

EJ7026-0A 30 

EJ7026-1A 30 

EJ7030-0A 32 

EJ7031-0A 32 

EJ7032-0A 32 

EJ7033-0A 32 

EJ7035-0A 32 

EJ7038-0A 32 

EJ7042-0A 32 

EJ7043-0A 32 

EP1179-0A 16 

EP1182-0B 16 

EP4289-0A 8 

F7021-0B 30 

F7022-0A 30 

GOLDEN WHEEL



R.CS-8165S/8165/8175 零件號碼與頁數對照  NUMERICAL PARTS-LIST 
零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數 
PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE 
 

 39

INDPx5-11 10,30 

INDPx5-14 10,30 

INDPx5-18 10,30 

J1077-0A 4,18 

J7050-1A-A 30 

OBS00160 14 

OP00100A 18 

OPP00350 6,26 

OPP00600 6 

OPP00680 18 

OPP0095150 16 

OPP01201 16 

RA200130 22 

RB200200 24 

RE000090 32 

SEN1150300 2 

TLA025 30 

WA049002 22 

WA059002 32 

WA059003 30,32 

WA059005 18,28 

WA060009 22 

WA069003 20 

WA100021 22 

WA100022 22 

WA129001 24 

WARN000108-A 2 

WARN000109 14 

WARN000310 2 

WB031001 12 

WG000005 22 

WG000010 18 

WH050011 2 

WH209007 22 

WH209008 22 

WH210004 22 

XA300010 22 

XA300026 8 

XA300030 10,24 

XA300042 8 

XA300065 8 

XA300150 28 

XA300430 28 

XB106002 12 

XB111006 20,28 

XB116003 6 

XB304001 24 

XB308006 2 

XB312002 20 

XB315001 12 

XB318002 16 

XP300045 28 

XP300070 12 

XP300100 28 

XP300230 28 

XP300270 28 

XP300310 28 

XP300360 28 

XP300480 28 

Y1090-4B 12 

Y1093-5A 12 

Y1180-0A 16 

Y1313-4A 14 

Y1313-7A 14 

Y1315-4A 14 

Y1317-4A 14 

Y1319-4A 14 

Y1319-5A 14 

Y1319-6A 14 

Y1321-4B 14 

Y1685-4A 14 

Y1687-4A 14 

Y3505-4A 14 

Y7150-0A 2 

YA015057 10 

YA015067 10 

YA020177 10 

YB040025 12 

YD030018 14 

ZMB03025 10 

ZMB04032 32 

ZMB05004C 2 

ZMB06002 4 

ZMH05002 18 

ZMJ05001 18 

ZML04001 32 

ZMT05001 30 

ZMT05003 32 

ZSA08002 10 

ZSA08003 26 

ZSA09005 14 

ZSA11007 6 

ZSA11016 24 

ZSA13002 2 

ZSA15006 6 

ZSA15016 12 

ZSA15020 12,16,20 

ZSA15021 6,16,22 

ZSA15038 32 

ZSA15044 6 

ZSA16006 24 

ZSA16010 6,20,22 

ZSA16020 24 

ZSA16025 6,24 

ZSA20005 10 

ZSA20006 10 

ZSB06002 10 

ZSB06006 2 

ZSB06008 10 

ZSB08010 6,24 

ZSB08013 20 

ZSB08022 12 

ZSB08031 20 

ZSB08034 10 

ZSB08044 10 

ZSB08090 12 

ZSB09003 28 

ZSB09007 22,26 

ZSB09009 2 

ZSB09012 28 

ZSB09016 26 

ZSB09017 2 

ZSB09018 12,28 

ZSB09023 2,16 

ZSB09025 12,14 

ZSB09038 28 

ZSB09039 2 

ZSB09043 14 

ZSB09070 26 

ZSB11012 14 

ZSB11015 18 

ZSB11016 8 

ZSB11017 2 

ZSB11022 24 

ZSB11028 18,28 

ZSB11029 2,4,18,20 

26,28 

ZSB11050 32 

ZSB11057 2 

ZSB11151 2 

ZSB12005 22 

ZSB12011 18 

ZSB12014 14 

ZSB12015 20 

ZSB12016 14 

ZSB12017 18 

ZSB12038 14 

ZSB15004 6 

ZSB15006 6,18 

ZSB15016 18,20 

ZSB15017 22 

ZSB15018 32 

ZSB15025 6,8 

ZSB15037 18 

ZSB15038 6,16 

GOLDEN WHEEL



R.CS-8165S/8165/8175 零件號碼與頁數對照  NUMERICAL PARTS-LIST 
零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數  零件號碼 頁數 
PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE  PARTS  NO. PAGE 
 

 40

ZSB16004 12,20 

ZSB16005 22 

ZSB16011 22 

ZSB18002 6 

ZSB18009 6 

ZSB20014 32 

ZSC05003 12 

ZSC09005 24 

ZSC09008 2 

ZSC09009 2 

ZSC09021 2 

ZSC11002 2 

ZSD15002 20 

ZSD15007 32 

ZSD20007 32 

ZSF32005 16 

ZSG09004 26 

ZSG11048 14 

ZSG11049 14 

ZSG12059 16 

ZSG15062 16 

ZSG16029 24 

ZSH15009 24 

ZSH16005 12 

ZSJ08002 20 

ZSJ09002 4 

ZSK12007 22 

ZSK12015 14 

ZSK12016 14 

ZSL08002 20 

ZSL11007 26 

ZSL12003 22 

ZSL15001 4 

ZSL15002 32 

ZSL16010 20,24 

ZSL20002 12,20 

ZSN11001 26 

ZSN32001 16 

ZSR16007 26 

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

  

GOLDEN WHEEL




